SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 14.65 dBm| ™Il 13.77 dBm|
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CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 171242 GHz 14.85 dBm ML 1.714158 GHz 13.77 dém
TL 1 1.7102622 GHz 9.01 dBm oce Bw 4.485514486 MHz T1 1 1.7102622 GHz 7.81 dém oce Bw 4. 485514486 MHZ
T2 1 17147478 GHz .85 dbm T2 1 1.7147478 GHz 7.40 dém
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 3.76 dBm) 13.97 dBm|
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CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1,745 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1743731 GHz 13.76 dém ML 1.74548 Ghz 13.97 dém
T1 1 1.7427522 GHz 9.15 dBm oce Bw 4.495504496 MHz T1 1 1.7427822 GHz 7.93 dam oce Bw 4. 455544456 MHZ
T2 1 17472478 GHz 9.65 dbm T2 1 1.7472378 GHz 7.58 dém
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Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
| M1[1] 13.78 dBm) M1[1]
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CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1.7775 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1775612 GHz 13.78 dam ML 1.77715 GHz 13.32 dam
T 1 17752522 GHz 9.25 dBm Oce Bw 4,495504496 MHz TL L 1.7752423 GHz .01 dBm Oce Bw 4.485514486 MHz
T2 1 17797478 GHz 7.88 darm T2 1 17797278 GHz 7.87 dam
—
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.96 dBm| ™Il 14.75 dBm|
20 1.7108440 GHz - 1.7119030 GHz
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CF 1.715 GHz 1001 pts Span 20.0 MHz CF 1,715 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1710844 GHz 15.38 dBm ML 1711903 GHz 14.75 dBm
TL 1 1.7105245 GHz 9.29 dém Oce Bw 8.991008991 MHz T1 1 1.7104845 GHz 9.37 dBm oce Bw 9.070929071 MHZ
T2 1 17195155 GHz 10.43 dBm T2 1 17195554 GHz 9.61 dbm
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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0 1.7435210 GHz - 1.7482770 GHz
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CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1743521 GHz 16.08 dBm ML 1.746277 GHz 15.31 dBm
T1 1 1.7405045 GHz 9.84 dBm oce Bw 8.971028971 MHz T1 1 1.7405245 GHz 8.81 dBm oce Bw 8.991008991 MHZ
T2 1 17494755 GHz 10.50 dBm T2 1 17495155 GHz 8.70 dbm
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Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.71 dBm) MiL1] 14.06 dBm)
2 1.7740410 GHz] o 1.7733420 GHz
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CF 1.775 GHz 1001 pts Span 20.0 MHz CF 1.775 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1774041 GHz 14.71 dBm ML 1.773342 GHz 14.08 dam
T 1 1.7705045 GHz 8.62 dBm Oce Bw 9.030965031 MHz TL L 1.7704845 GHz 9.19 dBm Oce Bw £.991008991 MHz
T2 1 17795355 GHz 10.13 dam T2 1 17794755 GHz 7,94 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.01 dBm| ™Il 13.09 dBm|
20 1.7220850 GHz - 1.7210060 GHz
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CF 1.7175 GHz 1001 pts Span 30.0 MHz CF 1.7175 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1722085 GHz 14.01 dBm ML 1.721008 GHz 13.03 dBm
T1 1 1.7107867 GHz 9.26 dBm oce Bw 13.486513487 MHz T1 1 1.7108167 GHz 7.57 dam oce Bw 13.426573427 MHz
T2 1 17242732 GHz 8.59 dbm T2 1 1.7242433 GHz .89 dbm
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

)

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 19.10 dBm)
. 1.7500650 GHz
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CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1745923 GHz 15.31 dBm ML 1.750085 GHz 14.18 dBm
TL 1 1.7382867 GHzZ 8.90 dBm oce Bw 13.456543457 MHz T1 1 1.7382867 GHz 8.50 dBm oce Bw 13.426573427 MHz
T2 1 17517433 GHz 9.54 dBm T2 1 1.7517133 GHz .41 dbm

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM
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ectrum -
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.78 dBm| mili] 12.61 dBm|
20 1.7665360 GHz - . 0 GHz
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CF 1.7725 GHz 1001 pts Span 90.0 MHz CF 1.7725 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1766536 GHz 14,78 dam ML 1.767525 GHz 12.61 dBm
TL 1 17657567 GHz 9.02 dBm Oce Bw 13.486513487 MHz TL L 17657967 GHz 7.95 dm Oce Bw 13.426573427 MHZ
T2 1 17792433 GHz 8.48 dam T2 1 17792133 GHz 7.19 dam
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

LTE Band 66

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.00 ABm ™Il 12.72 dBm|
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CF 1.72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1727512 GHz 13.08 dém ML 1.726791 GHz 12.72 dBm
T1 1 1.7110889 GHz 8.46 dBm oce Bw 17.822177822 MHz T1 1 1.711009 GHz 9.14 dBm oce Bw 17.982017982 MHz
T2 1 17289111 GHz 8.73 dbm T2 1 1.726991 GHz 9.35 dbm
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Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.90 dBm) ™Il 12.16 dBm|
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CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1749236 GHz 13.90 dBm ML 1.745018 GHz 12.16 dBm
T1 1 1.736049 GHz 8.46 dBm oce Bw 17.822177822 MHz T1 1 1.7360889 GHz 6.71 dBm oce Bw 17.822177822 MHz
T2 1 17538711 GHz 7.57 dém T2 1 1.7539111 GHz 8.00 dém
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Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 13.13 dBm) MiL1] 12.25 dBm)
2 1.7701200 GHz] o 17709990 GHz
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CF 1,77 GHz 1001 pts Span 40.0 MHz CF 1.77 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 177012 GHz 13.13 dam ML 1.770999 GHz 12,25 dam
T 1 1.7611289 GHz 6.73 dBm Oce Bw 17.822177822 MHz TL L 1761048 GHz 7.39 dm Oce Bw 17.822177822 MHz
T2 1 1778951 GHz 8.99 dam T2 1 17788711 GHz 7.41 dam
—
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042038B

Conducted Band Edge

LTE Band 66 / 1.4MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1RB

—] ] o
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Ref Level 30.00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.70 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -34.42 dBm -21.42 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77976 GHz 16.64 dBm -11.16 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -31.21 dbm -18.21 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -33.74 cBm -20.74 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -24.31 dBm -11.31 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.77891 GHz 11.65 dBm -18.35 db
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -37.09 dém -24.09 d 1.780 GHz 1.781 GHz 20.000 kHz 1.78006 GHz -39.84 dBm -26.94 db
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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1,700 GHz 1.709 GHz 1.000 MHz 1,70895 GHz -35.23 dém -22.23 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.775974 GHz 18.15 dBm -11.85 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.94 dBm -14.94 dB 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -28.28 dBm -15.28 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectru

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100
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30.000 MHz 1,000 GHz 1.000 MHz 987.15392 MHz -47.13 dBm -34,12 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -47.13 dBm -34,13 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.61272 GHz -47.45 dBm -34.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69143 GHz -47.35 dBm -34.35 dB
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30,000 MHz 1,000 GHz 1.000 MHz 89795852 MHz -46,86 dBm -33.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -47.13 dBm -34.13 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61097 GHz -47.12 dBm -34.12 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60187 GHz -47.11 dBm -34.11 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.63320 GHz -45,95 dBm -32,95 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,52241 GHz -46,05 dBm -33.05 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99142 GHz -41.87 dBm -28.87 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.91551 GHz -41.85 dBm -28.85 db
9.000 GHz 13.000 GHz 1.000 MHz 10.70004 GHz -42.14 dBm -29.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.70954 GHz -42,10 dBm -29.10 dB
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30.000 MHz 1,000 GHz 1.000 MHz 992.00150 MHz -47.17 dBm -34,17 dB 30,000 MHz 1,000 GHz 1.000 MHz 083.27586 MHz -46.,99 dBm -33.99 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.58578 GHz -47.26 dBm -34.26 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.42206 GHz -47.,05 dBm -34.05 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.62886 GHz -45.95 dBm -32,95 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.54418 GHz -45,90 dBm -32.90 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.89501 GHz -41.96 dBm -28.96 dB 3.000 GHz 9,000 GHz 1.000 MHz 5.81351 GHz -41.94 dBm -28.94 dB
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13.000 GHz 18.000 GHz 1.000 MHz 17.89979 GHz -39.38 dBm -26.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99978 GHz -39.03 dBm -26.03 db
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30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -47.06 dBm -34.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -47.01 dBm -34.01dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62286 GHz -47.31 dBm -34.31 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.49203 GHz -47.13 dBm -34.13 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.50104 GHz -45,75 dBm -32,75 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.51394 GHz -45,91 dBm -32.91 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99942 GHz -42.05 dBm -29.05 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99342 GHz -42,04 dBm -25.04 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67754 GHz -42.00 dBm -29.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68054 GHz -42,08 dBm -29.08 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.99396 GHz -39,37 dBm -26.37 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99806 GHz -30.18 dBm -26.18 dB&
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Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
-30 dBm
P e ] ~40 dBm ~ = S
’ o™ et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -47.18 dBm -34,18 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -46.51 dBm -33.51de
1.000 GHz 1.700 GHz 1.000 MHz 1.46614 GHz -47.27 dBm -34.27 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60537 GHz -47.35 dBm -34.35 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.97117 GHz -45.91 dBm -32,91 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.49782 GHz -46.,02 dBm -33.02 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.52351 GHz -41.99 dBm -28.99 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.96692 GHz -41.93 dém -28.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 1068454 GHz -42.10 dBm -29.10 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67804 GHz -42,10 dBm -29.10 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99896 GHz -38.98 dbm -25.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.67982 GHz -39.05 dBm -26.05 db
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LTE Band 66 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100

pectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
de 20 dBm
-30 dBm
— e -40 dBm O — p———
et MM e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -46.95 dBm -33.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 944,95001 MHz -47.11 dBm -34.11d8
1.000 GHz 1.700 GHz 1.000 MHz 1.58683 GHz -47.38 dBm -34.36 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.08615 GHz -47.20 dBm -34.20 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.63006 GHz -46.00 dBm -33,00 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.43612 GHz -46,07 dBm -33.07 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.89351 GHz -41.87 dBm -28.87 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.90601 GHz -41.91 dBm -28.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.69654 GHz -42.03 dBm -29.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67954 GHz -41,92 dBm -28.92 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.99396 GHz -39.05 dBm -26.05 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99521 GHz -30.13 dBm -26.13 dB
hid bl
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LTE Band 66 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm Offset 11.70 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.70 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 de -30 dBm
40 dg = 40 dBm =
wmscreltmmert
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 945.94952 MHz -47.04 dBm -34.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 852.87606 MHz -47.04 dBm -34,04 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -46.41 dBm -33.41 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -46.57 dBm -33.57 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.63853 GHz -45.97 dBm -32,97 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.51838 GHz -46.,02 dBm -33.02 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.50001 GHz -41.91 dBm -28.91 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.99242 GHz -41.74 dBm -28.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 1069404 GHz -41.82 dBm -28.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68304 GHz -42,13 dBm -20.13 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99938 GHz -39.25 dbm -26.25 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99271 GHz -39.26 dBm -26.26 dB
hid bl
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LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrt

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
dbi -20 dBm
-30 dBm
p— -40 dBm — r—
] e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -47.03 dBm -34.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10485 MHz -46.91 dBm -33.91 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.58228 GHz -47.35 dBm -34.35 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.55780 GHz -47.19 dm -34,19 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.51354 GHz -45,92 dBm -32,92 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51152 GHz -46,13 dBm -33,13 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.80801 GHz -41.99 dBm -28.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.89701 GHz -41,94 dBm -28.94 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69954 GHz -42,03 dBm -29.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69704 GHz -41,95 dBm -28.95 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.99720 GHz -39.31 dBm -26.31 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99813 GHz -30.16 dBm -26.16 dB
il i
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pectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dBm
A " -40 dBm e~ —
1 S
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -47.07 dBm -34.07 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -47.15 dBm -34.15 de
1.000 GHz 1.700 GHz 1.000 MHz 1.63686 GHz -47.49 dBm -34,45 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.58333 GHz -47.40 dBm -34.40 db
1.790 GHz 3.000 GHz 1.000 MHz 2.50265 GHz -46.03 dBm -33.03 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.53612 GHz -46.11 dBm -33.11 dB
3.000 GHz 9,000 GHz 1.000 MHz 5.92301 GHz -41.95 dBm -28.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.00751 GHz -41.88 dBm -26.88 db
9,000 GHz 13,000 GHz 1.000 MHz 10.67304 GHz -41,91 dBm -28,91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67154 GHz -42,04 dBm -29.04 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99938 GHz -39.25 dbm -26.25 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99813 GHz -39.26 dBm -26.26 dB
i
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LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
dbi -20 dBm
-30 dBm
P -40 dBm -
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-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.10485 MHz —46.71 dBm -33.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 9682.30635 MHz -47.01 dBm -34.01 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69703 GHz -46.92 dBm -33.92 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -46.90 dBm -33.90 d
1,790 GHz 3,000 GHz 1.000 MHz 2.63360 GHz -46,00 dBm -33,00 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,50507 GHz -45,96 dBm -32,96 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.89501 GHz -41.92 dBm -28.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.80301 GHz -41.80 dBm -28.680 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69754 GHz -41.99 dBm -28.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69254 GHz -42,07 dBm -29.07 d&
13.000 GHz 18,000 GHz 1.000 MHz 17.99396 GHz -39.20 dBm -26.20 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99729 GHz -30,34 dBm -26.34 d&
il i
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Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
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-80 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -46.73 dBm -33.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -47.05 dBm -34,05 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.57914 GHz -47.35 dBm -34.35 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64385 GHz -47.36 dBm -34.36 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.48128 GHz -45.94 dBm -32.94 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.97883 GHz -46.01 dBm -33.01 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.51542 GHz -41.87 dBm -28.87 dB 3.000 GHz 9,000 GHz 1.000 MHz 5.90951 GHz -41.83 dém -28.83 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69004 GHz -41,92 dBm -28.92 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68954 GHz -42,05 dBm -29.05 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99854 GHz -38.95 dbm -25.95 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99604 GHz -39.25 dBm -26.25 db
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LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
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-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -47.01 dBm -34.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -47.03 dBm -34.03 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65890 GHz -47.33 dBm -34.33 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.01522 GHz -47.36 dBm -34.36 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -42,12 dBm -29,12 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79262 GHz -42.,39 dBm -29.89 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.89601 GHz -41.72 dBm -28.72 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.89951 GHz -41.,95 dBm -28.95 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68954 GHz -42.07 dBm -29.07 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.70154 GHz -42.12 dBm -20.12 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.99938 GHz -39.04 dBm -26.04 db 13.000 GHz 18,000 GHz 1.000 MHz 17.992313 GHz -30.23 dBm -26.23 dB&
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LTE Band 66 / 20MHz
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o
v
Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -46,89 dBm -33.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -46.89 dBm -33.89 de
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -45.25 dBm -32.25 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -47.20 dBm -34.20 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.51636 GHz -45.92 dBm -32,92 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.49459 GHz -46.11 dBm -33.11 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98392 GHz -41.96 dBm -28.96 dB 3.000 GHz 9,000 GHz 1.000 MHz 5.89701 GHz -41.52 dém -28.82 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68954 GHz -42.14 dBm -20.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67704 GHz -42.14 dBm -20.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99854 GHz -39.41 dBm -26.41 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99438 GHz -39.31 dBm -26.31 db
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LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -46.91 dBm -33.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -47.23 dBm -34.23 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63301 GHz -47.34 dBm -34.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.05195 GHz -47.15 dBm -34.15 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.50507 GHz -45.,88 dBm -32.88 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.49338 GHz -46.,00 dBm -33.00 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.80201 GHz -41.88 dBm -28.85 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99542 GHz -42,00 dBm -25.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68504 GHz -42.00 dBm -29.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69354 GHz -42.,19 dBm -29.19 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.20970 GHz -39.43 dBm -26.43 db 13.000 GHz 18,000 GHz 1.000 MHz 17.99688 GHz -30.35 dBm -26.35 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

pectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -47.06 dBm -34,06 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -47.07 dBm -34,07 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.68478 GHz -47.42 dBm -34.42 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59698 GHz -47.31 dBm -34.31dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79706 GHz -44.73 dBm -31.73 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79706 GHz -46.,00 dBm -33.00 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -41.83 dBm -28.83 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.99342 GHz -41.91 dém -28.91 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.70354 GHz -41,96 dBm -28.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68254 GHz -41,90 dBm -28.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.99146 GHz -39.38 dBm -26.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.99771 GHz -39.06 dBm -26.06 db
il i
L JL ) L JL J

ooz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A66-38 of 39




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0017
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 22.59 0.1816 24.09 0.2564
Middle QPSK 1 0 22.59 0.1816 24.09 0.2564
Highest 1 0 22.41 0.1742 23.91 0.2460
Lowest 1 0 22.05 0.1603 23.55 0.2265
Middle 16QAM 1 0 22.01 0.1589 23.51 0.2244
Highest 1 0 22.00 0.1585 23.50 0.2239
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 14 22.88 0.1941 24.38 0.2742
Middle QPSK 1 14 22.82 0.1914 24.32 0.2704
Highest 1 14 23.05 0.2018 24.55 0.2851
Lowest 1 0 22.36 0.1722 23.86 0.2432
Middle 16QAM 1 0 22.28 0.1690 23.78 0.2388
Highest 1 0 22.23 0.1671 23.73 0.2360
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) [Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 22.81 0.1910 24.31 0.2698
Middle QPSK 1 0 22.80 0.1905 24.30 0.2692
Highest 1 0 22.62 0.1828 24.12 0.2582
Lowest 1 0 22.11 0.1626 23.61 0.2296
Middle 16QAM 1 0 22.05 0.1603 23.55 0.2265
Highest 1 0 22.03 0.1596 23.53 0.2254
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) |Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 22.98 0.1986 24.48 0.2805
Middle QPSK 1 0 22.81 0.1910 24.31 0.2698
Highest 1 0 22.77 0.1892 24.27 0.2673
Lowest 1 0 22.35 0.1718 23.85 0.2427
Middle 16QAM 1 0 22.17 0.1648 23.67 0.2328
Highest 1 0 22.17 0.1648 23.67 0.2328
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 22.98 0.1986 24.48 0.2805
Middle QPSK 1 0 22.99 0.1991 24.49 0.2812
Highest 1 0 22.93 0.1963 24.43 0.2773
Lowest 1 0 22.49 0.1774 23.99 0.2506
Middle 16QAM 1 0 22.50 0.1778 24.00 0.2512
Highest 1 0 22.26 0.1683 23.76 0.2377
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) [Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.06 0.2023 24.56 0.2858
Middle QPSK 1 0 23.09 0.2037 24.59 0.2877
Highest 1 0 23.01 0.2000 24.51 0.2825
Lowest 1 0 22.50 0.1778 24.00 0.2512
Middle 16QAM 1 0 22.49 0.1774 23.99 0.2506
Highest 1 0 22.32 0.1706 23.82 0.2410
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) |Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 3 22.56 0.1803 24.56 0.2858
Middle QPSK 1 3 22.55 0.1799 24.55 0.2851
Highest 1 3 22.65 0.1841 24.65 0.2917
Lowest 1 5 21.78 0.1507 23.78 0.2388
Middle 16QAM 1 5 21.46 0.1400 23.46 0.2218
Highest 1 5 21.49 0.1409 23.49 0.2234
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 2 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 8 22.69 0.1858 24.69 0.2944
Middle QPSK 1 8 22.58 0.1811 24.58 0.2871
Highest 1 8 22.79 0.1901 24.79 0.3013
Lowest 1 14 22.28 0.1690 24.28 0.2679
Middle 16QAM 1 14 21.95 0.1567 23.95 0.2483
Highest 1 14 22.06 0.1607 24.06 0.2547
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) [Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 24 22.57 0.1807 24.57 0.2864
Middle QPSK 1 24 22.83 0.1919 24.83 0.3041
Highest 1 24 22.72 0.1871 24.72 0.2965
Lowest 1 24 21.92 0.1556 23.92 0.2466
Middle 16QAM 1 24 21.72 0.1486 23.72 0.2355
Highest 1 24 21.76 0.1500 23.76 0.2377
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) |Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 25 22.73 0.1875 24.73 0.2972
Middle QPSK 1 25 22.69 0.1858 24.69 0.2944
Highest 1 25 22.91 0.1954 24.91 0.3097
Lowest 1 0 21.97 0.1574 23.97 0.2495
Middle 16QAM 1 0 22.05 0.1603 24.05 0.2541
Highest 1 0 21.65 0.1462 23.65 0.2317
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC =2 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 74 22.83 0.1919 24.83 0.3041
Middle QPSK 1 74 22.95 0.1972 24.95 0.3126
Highest 1 74 22.91 0.1954 24.91 0.3097
Lowest 1 37 22.21 0.1663 24.21 0.2636
Middle 16QAM 1 37 21.89 0.1545 23.89 0.2449
Highest 1 37 22.18 0.1652 24.18 0.2618
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) [Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.05 0.2018 25.05 0.3199
Middle QPSK 1 0 23.06 0.2023 25.06 0.3206
Highest 1 0 23.01 0.2000 25.01 0.3170
Lowest 1 49 22.36 0.1722 24.36 0.2729
Middle 16QAM 1 49 22.06 0.1607 24.06 0.2547
Highest 1 49 22.36 0.1722 24.36 0.2729
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC =0 dB)
Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 23.41 0.2193 21.26 0.1337
Middle QPSK 1 0 23.71 0.2350 21.56 0.1432
Highest 1 0 23.62 0.2301 21.47 0.1403
Lowest 1 0 22.83 0.1919 20.68 0.1169
Middle 16QAM 1 0 22.94 0.1968 20.79 0.1199
Highest 1 0 23.02 0.2004 20.87 0.1222
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC =0dB)
RB Conducted ERP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 23.54 0.2259 21.39 0.1377
Middle QPSK 1 0 23.75 0.2371 21.60 0.1445
Highest 1 0 23.72 0.2355 21.57 0.1435
Lowest 1 0 22.95 0.1972 20.80 0.1202
Middle 16QAM 1 0 23.14 0.2061 20.99 0.1256
Highest 1 0 23.10 0.2042 20.95 0.1245
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average) (GT - LC =0 dB)
Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 23.46 0.2218 21.31 0.1352
Middle QPSK 1 0 23.85 0.2427 21.70 0.1479
Highest 1 0 23.73 0.2360 21.58 0.1439
Lowest 1 0 22.74 0.1879 20.59 0.1146
Middle 16QAM 1 0 23.13 0.2056 20.98 0.1253
Highest 1 0 23.03 0.2009 20.88 0.1225
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average) (GT - LC =0 dB)
RB Conducted ERP
Channel Mode -
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 23.85 0.2427 21.70 0.1479
Middle QPSK 1 0 23.88 0.2443 21.73 0.1489
Highest 1 0 23.84 0.2421 21.69 0.1476
Lowest 1 0 23.01 0.2000 20.86 0.1219
Middle 16QAM 1 0 23.30 0.2138 21.15 0.1303
Highest 1 0 23.12 0.2051 20.97 0.1250
Limit ERP < 7W Result PASS
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LTE Band 12/ 1.4MHz (Average) (GT - LC = -2 dB)
Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 22.87 0.1936 18.72 0.0745
Middle QPSK 1 0 22.99 0.1991 18.84 0.0766
Highest 1 0 22.82 0.1914 18.67 0.0736
Lowest 1 0 22.18 0.1652 18.03 0.0635
Middle 16QAM 1 0 22.19 0.1656 18.04 0.0637
Highest 1 0 22.11 0.1626 17.96 0.0625
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -2 dB)
RB Conducted ERP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 22.94 0.1968 18.79 0.0757
Middle QPSK 1 0 22.97 0.1982 18.82 0.0762
Highest 1 0 22.84 0.1923 18.69 0.0740
Lowest 1 0 22.28 0.1690 18.13 0.0650
Middle 16QAM 1 0 22.29 0.1694 18.14 0.0652
Highest 1 0 22.11 0.1626 17.96 0.0625
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = -2 dB)
Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 23.00 0.1995 18.85 0.0767
Middle QPSK 1 0 23.02 0.2004 18.87 0.0771
Highest 1 0 22.91 0.1954 18.76 0.0752
Lowest 1 0 22.29 0.1694 18.14 0.0652
Middle 16QAM 1 0 22.31 0.1702 18.16 0.0655
Highest 1 0 22.23 0.1671 18.08 0.0643
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average) (GT - LC =-2 dB)
RB Conducted ERP
Channel Mode -
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest 1 0 23.08 0.2032 18.93 0.0782
Middle QPSK 1 0 23.11 0.2046 18.96 0.0787
Highest 1 0 23.05 0.2018 18.90 0.0776
Lowest 1 0 22.48 0.1770 18.33 0.0681
Middle 16QAM 1 0 22.44 0.1754 18.29 0.0675
Highest 1 0 22.30 0.1698 18.15 0.0653
Limit ERP < 3W Result PASS
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LTE Band 13/ 5MHz (Average) (GT - LC = -0.5 dB)
Channel Mode : RB Conducted ERP
Size | Offset | Power (dBm) [Power (Watts)| ERP(dBm) ERP(W)
Lowest 1 0 23.12 0.2051 20.47 0.1114
Middle QPSK 1 0 23.14 0.2061 20.49 0.1119
Highest 1 0 23.12 0.2051 20.47 0.1114
Lowest 1 0 22.33 0.1710 19.68 0.0929
Middle 16QAM 1 0 22.37 0.1726 19.72 0.0938
Highest 1 0 22.34 0.1714 19.69 0.0931
Limit ERP < 3W Result PASS
LTE Band 13/ 10MHz (Average) (GT - LC =-0.5 dB)
RB Conducted ERP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.18 0.2080 20.53 0.1130
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 25 22.45 0.1758 19.80 0.0955
Highest - - - - - -
Limit ERP < 3W Result PASS

B1-70f9



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66 / 1.4MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) |Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 22.42 0.1746 24.42 0.2767
Middle QPSK 1 0 22.53 0.1791 24.53 0.2838
Highest 1 0 22.56 0.1803 24.56 0.2858
Lowest 1 5 21.67 0.1469 23.67 0.2328
Middle 16QAM 1 5 21.46 0.1400 23.46 0.2218
Highest 1 5 21.41 0.1384 23.41 0.2193
Limit EIRP < 1W Result PASS
LTE Band 66 / 3MHz (Average) (GT - LC =2 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 8 22.68 0.1854 24.68 0.2938
Middle QPSK 1 8 22.84 0.1923 24.84 0.3048
Highest 1 8 22.94 0.1968 24.94 0.3119
Lowest 1 14 21.85 0.1531 23.85 0.2427
Middle 16QAM 1 14 21.64 0.1459 23.64 0.2312
Highest 1 14 21.90 0.1549 23.90 0.2455
Limit EIRP < 1W Result PASS
LTE Band 66 / 5MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) [Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 22.67 0.1849 24.67 0.2931
Middle QPSK 1 0 22.78 0.1897 24.78 0.3006
Highest 1 0 22.76 0.1888 24.76 0.2992
Lowest 1 12 21.90 0.1549 23.90 0.2455
Middle 16QAM 1 12 21.73 0.1489 23.73 0.2360
Highest 1 12 22.08 0.1614 24.08 0.2559
Limit EIRP < 1W Result PASS
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LTE Band 66 / 10MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) |Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 22.77 0.1892 24.77 0.2999
Middle QPSK 1 0 22.87 0.1936 24.87 0.3069
Highest 1 0 22.86 0.1932 24.86 0.3062
Lowest 1 25 21.82 0.1521 23.82 0.2410
Middle 16QAM 1 25 21.71 0.1483 23.71 0.2350
Highest 1 25 21.97 0.1574 23.97 0.2495
Limit EIRP < 1W Result PASS
LTE Band 66 / 15MHz (Average) (GT - LC =2 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) |Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 22.89 0.1945 24.89 0.3083
Middle QPSK 1 0 22.93 0.1963 24.93 0.3112
Highest 1 0 22.92 0.1959 24.92 0.3105
Lowest 1 37 21.94 0.1563 23.94 0.2477
Middle 16QAM 1 37 21.85 0.1531 23.85 0.2427
Highest 1 37 22.11 0.1626 2411 0.2576
Limit EIRP < 1W Result PASS
LTE Band 66 / 20MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset | Power (dBm) [Power (Watts)| EIRP(dBm) EIRP(W)
Lowest 1 0 23.00 0.1995 25.00 0.3162
Middle QPSK 1 0 23.11 0.2046 25.11 0.3243
Highest 1 0 23.05 0.2018 25.05 0.3199
Lowest 1 49 22.07 0.1611 24.07 0.2553
Middle 16QAM 1 49 22.03 0.1596 24.03 0.2529
Highest 1 49 22.18 0.1652 24.18 0.2618
Limit EIRP < 1W Result PASS
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Radiated Spurious Emission

LTE Band 2
LTE Band 2/ 20MHz / QPSK
—_— Over SPA S.G. TX Cable | TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3700 -49.08 -13 -36.08 -69.62 -59.39 1.97 12.28 H
5555 -41.73 -13 -28.73 -65.3 -51.86 2.14 12.28 H
7400 -47.80 -13 -34.80 -75.91 -55.80 2.18 10.18 H
H
H
Lowest H
3700 -49.92 -13 -36.92 -70.98 -60.23 1.97 12.28 V
5555 -44.51 -13 -31.51 -68.7 -54.64 2.14 12.28 V
7400 -47.47 -13 -34.47 -75.55 -55.47 2.18 10.18 V
V
V
V
3760 -55.38 -13 -42.38 -76.07 -65.62 2.01 12.24 H
5640 -52.60 -13 -39.60 -76.26 -62.87 2.12 12.40 H
7520 -47.44 -13 -34.44 -75.24 -55.40 2.11 10.07 H
H
H
Middle H
3760 -54.21 -13 -41.21 -75.39 -64.45 2.01 12.24 V
5640 -52.02 -13 -39.02 -76.31 -62.29 2.12 12.40 V
7520 -47.86 -13 -34.86 -75.55 -55.82 2.11 10.07 V
V
V
V
3784 -50.32 -13 -37.32 -71.06 -60.53 2.02 12.23 H
5676 -46.25 -13 -33.25 -70.08 -56.58 2.11 12.45 H
7568 -48.30 -13 -35.30 -75.78 -56.43 2.11 10.24 H
H
H
Highest H
3784 -51.29 -13 -38.29 -72.52 -61.50 2.02 12.23 V
5676 -49.39 -13 -36.39 -73.82 -59.72 2.11 12.45 V
7568 -48.28 -13 -35.28 -75.74 -56.41 2.11 10.24 V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-1of 7




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 4
LTE Band 4 / 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3420 -56.89 -13 -43.89 -75.92 -67.25 1.80 12.16 H
5135 -53.48 -13 -40.48 -76.89 -63.30 2.30 12.13 H
6843 -50.45 -13 -37.45 -76.63 -59.14 2.37 11.06 H
H
H
Lowest H
3420 -56.25 -13 -43.25 -75.91 -66.61 1.80 12.16 V
5135 -52.95 -13 -39.95 -76.93 -62.77 2.30 12.13 V
6843 -49.93 -13 -36.93 -76.66 -58.62 2.37 11.06 \%
V
V
V
3447 -56.48 -13 -43.48 -75.76 -66.89 1.83 12.24 H
5170 -53.32 -13 -40.32 -76.76 -63.16 2.29 12.13 H
6894 -50.29 -13 -37.29 -76.62 -58.91 2.38 11.01 H
H
H
Middle H
3447 -56.07 -13 -43.07 -75.92 -66.48 1.83 12.24 V
5170 -52.95 -13 -39.95 -76.95 -62.79 2.29 12.13 V
6894 -49.78 -13 -36.78 -76.7 -58.40 2.38 11.01 V
V
V
V
3472 -56.59 -13 -43.59 -76.1 -67.06 1.85 12.32 H
5208 -54.16 -13 -41.16 -77.63 -64.03 2.27 12.14 H
6944 -50.15 -13 -37.15 -76.65 -58.71 2.40 10.96 H
H
H
Highest H
3472 -56.22 -13 -43.22 -76.25 -66.69 1.85 12.32 V
5208 -53.04 -13 -40.04 -77.06 -62.91 2.27 12.14 V
6944 -49.47 -13 -36.47 -76.59 -58.03 2.40 10.96 \%
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5
LTE Band 5/ 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1648 -62.10 -13 -49.10 -75.07 -67.49 1.23 8.76 H
2473 -59.13 -13 -46.13 -75.96 -66.02 1.44 10.48 H
3298 -57.14 -13 -44.14 -75.73 -65.08 1.70 11.79 H
H
H
Lowest H
1648 -62.24 -13 -49.24 -75.09 -67.63 1.23 8.76 V
2473 -58.31 -13 -45.31 -75.43 -65.20 1.44 10.48 \%
3298 -57.08 -13 -44.08 -76.07 -65.02 1.70 11.79 V
V
V
V
1664 -60.99 -13 -47.99 -74 -66.43 1.23 8.82 H
2496 -58.74 -13 -45.74 -75.51 -65.65 1.44 10.50 H
3328 -57.48 -13 -44.48 -75.87 -65.49 1.73 11.88 H
H
H
Middle H
1664 -61.07 -13 -48.07 -73.96 -66.51 1.23 8.82 \%
2496 -58.55 -13 -45.55 -75.53 -65.46 1.44 10.50 V
3328 -56.42 -13 -43.42 -75.29 -64.43 1.73 11.88 V
V
V
V
1680 -61.88 -13 -48.88 -74.92 -67.38 1.24 8.88 H
2520 -58.67 -13 -45.67 -75.46 -65.60 1.44 10.52 H
3360 -57.55 -13 -44.55 -75.76 -65.62 1.76 11.98 H
H
H
Highest H
1680 -61.94 -13 -48.94 -74.88 -67.44 1.24 8.88 V
2520 -58.51 -13 -45.51 -75.5 -65.44 1.44 10.52 V
3360 -57.24 -13 -44.24 -76.02 -65.31 1.76 11.98 \%
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12
LTE Band 12/ 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1399 -59.89 -13 -46.89 -74.20 -64.33 1.15 7.74 H
2098 -58.51 -13 -45.51 -75.31 -65.16 1.38 10.18 H
2800 -57.88 -13 -44.88 -75.66 -65.02 1.45 10.74 H
H
H
Lowest H
1399 -60.53 -13 -47.53 -74.27 -64.97 1.15 7.74 V
2098 -58.61 -13 -45.61 -75.66 -65.26 1.38 10.18 \%
2800 -57.59 -13 -44.59 -75.78 -64.73 1.45 10.74 V
V
V
V
1406 -59.40 -13 -46.40 -73.67 -63.87 1.15 7.77 H
2109 -58.82 -13 -45.82 -75.80 -65.48 1.38 10.19 H
2808 -57.86 -13 -44.86 -75.65 -65.00 1.45 10.75 H
H
H
Middle y
1406 -60.58 -13 -47.58 -74.31 -65.05 1.15 7.77 V
2109 -58.30 -13 -45.30 -75.56 -64.96 1.38 10.19 V
2808 -57.80 -13 -44.80 -76.00 -64.94 1.45 10.75 V
V
V
V
1413 -59.60 -13 -46.60 -73.86 -64.10 1.15 7.80 H
2120 -58.45 -13 -45.45 -75.61 -65.12 1.38 10.20 H
2824 -57.88 -13 -44.88 -75.71 -65.04 1.45 10.76 H
H
H
Highest H
1413 -60.33 -13 -47.33 -74.06 -64.83 1.15 7.80 V
2120 -58.14 -13 -45.14 -75.61 -64.81 1.38 10.20 \%
2824 -57.92 -13 -44.92 -76.17 -65.08 1.45 10.76 \%
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 13
LTE Band 13 /5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1554 -61.02 -13 -48.02 -74.38 -66.08 1.19 8.41 H
2332 -57.50 -13 -44.50 -75.01 -64.30 1.41 10.37 H
3109 -56.77 -13 -43.77 -75.53 -64.30 1.55 11.23 H
H
H
Lowest H
1554 -61.34 -13 -48.34 -74.48 -66.40 1.19 8.41 V
2332 -57.45 -13 -44.45 -75.49 -64.25 1.41 10.37 V
3109 -56.41 -13 -43.41 -75.46 -63.94 1.55 11.23 V
V
V
V
1559 -61.13 -42.15 -18.98 -74.44 -66.21 1.19 8.42 H
2339 -58.05 -13 -45.05 -75.50 -64.86 1.41 10.37 H
3119 -56.41 -13 -43.41 -75.22 -63.96 1.56 11.26 H
H
H
Middle H
1559 -61.42 -42.15 -19.27 -74.51 -66.50 1.19 8.42 V
2339 -57.12 -13 -44.12 -75.10 -63.93 1.41 10.37 V
3119 -56.38 -13 -43.38 -75.47 -63.93 1.56 11.26 V
V
V
V
1564 -60.98 -42.15 -18.83 -74.25 -66.08 1.19 8.44 H
2347 -58.18 -13 -45.18 -75.59 -64.99 1.42 10.38 H
3129 -56.54 -13 -43.54 -75.39 -64.11 1.57 11.29 H
H
H
Highest H
1564 -61.14 -42.15 -18.99 -74.19 -66.24 1.19 8.44 V
2347 -57.60 -13 -44.60 -75.54 -64.41 1.42 10.38 \%
3129 -56.33 -13 -43.33 -75.43 -63.90 1.57 11.29 V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1555 -60.74 -13 -47.74 -74.09 -65.81 1.19 8.41 H
2332 -57.63 -13 -44.63 -75.14 -64.43 1.41 10.37 H
3110 -56.87 -13 -43.87 -75.64 -64.40 1.55 11.23 H
H
H
H
Middle H
1555 -61.20 -13 -48.20 -74.33 -66.27 1.19 8.41 V
2332 -57.34 -13 -44.34 -75.38 -64.14 1.41 10.37 V
3110 -56.53 -13 -43.53 -75.59 -64.06 1.55 11.23 V
V
V
V
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042038B

LTE Band 66
LTE Band 66 / 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3420 -54.84 -13 -41.84 -73.87 -65.20 1.80 12.16 H
5135 -47.42 -13 -34.42 -70.83 -57.24 2.30 12.13 H
6843 -50.25 -13 -37.25 -76.43 -58.94 2.37 11.06 H
H
H
Lowest H
3420 -52.47 -13 -39.47 -72.13 -62.83 1.80 12.16 V
5135 -48.69 -13 -35.69 -72.67 -58.51 2.30 12.13 \%
6843 -49.41 -13 -36.41 -76.14 -58.10 2.37 11.06 \%
V
V
V
3470 -55.54 -13 -42.54 -75.03 -66.00 1.85 12.31 H
5205 -49.79 -13 -36.79 -73.26 -59.66 2.28 12.14 H
6940 -49.62 -13 -36.62 -76.1 -58.18 2.40 10.96 H
H
H
Middle y
3470 -53.62 -13 -40.62 -73.63 -64.08 1.85 12.31 \%
5205 -53.09 -13 -40.09 -77.1 -62.96 2.28 12.14 V
6940 -49.15 -13 -36.15 -76.26 -57.71 2.40 10.96 V
V
V
V
3525 -48.74 -13 -35.74 -68.65 -59.24 1.88 12.39 H
5282 -43.28 -13 -30.28 -66.81 -53.19 2.24 12.16 H
7042 -48.90 -13 -35.90 -75.8 -57.33 2.39 10.82 H
H
H
Highest H
3525 -48.81 -13 -35.81 -69.2 -59.31 1.88 12.39 V
5282 -47.33 -13 -34.33 -71.39 -57.24 2.24 12.16 V
7042 -48.27 -13 -35.27 -75.78 -56.70 2.39 10.82 \%
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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